
Sl.No FDC Composition Indication Phase

1

Aceclofenac 100/100 
mg, Paracetamol 
325/325 mg and 

Thiocolchicoside 4/8 
mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

2

Aceclofenac IP  100mg, 
Paracetamol IP 325 mg 

and Chlorzoxazone 
USP  250 mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

3

Aceclofenac IP  100mg, 
Paracetamol IP 325 mg 
and Serratiopeptidase 

IP  15 mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

4

Cefixime 100 mg, 
Dicloxacillin 500 mg 

and lactic Acid bacillus 
2.5 Billion Spores

Diarrhoea and 
Opportunistic 

Infections
Phase-IV 

5

Diclofenac IP  50mg, 
Paracetamol IP 325 mg 

and Chlorzoxazone 
USP  250 mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

6

Diclofenac IP  50mg, 
Paracetamol IP 325 mg 
and Serratiopeptidase 

IP  15 mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

7

Alprazolam 0.25 
/0.25mg and 
Propranolol 

Hydrochloride 
10/20mg

Chronic Anxiety 
and Insomnia Phase-IV 

8

Trypsin-Chymotrypsin 
(6:1)50,000 AU of 
enzymatic activity 

Diclofenac Potassium  
BP 50 mg Paracetamol 

IP 325 mg

Acute Painful 
Musculoskeletal 

Conditions
Phase-IV 

9

Aceclofenac IP  100mg, 
Paracetamol IP 325 mg 
and Serratiopeptidase 

IP  15 mg (Enteric 
coated granules 

equivalent to enzyme 
activity 30,000 units)

Traumatic and 
Inflammatory 

conditions
Phase-IV 

10
Amoxycillin, Potassium 
Clavulanate and lactic 

Acid bacillus 

Diarrhoea and 
opportunistic 

infections
Phase-IV 



11

Aceclofenac 100/100 
mg, Paracetamol 
325/325 mg and 

Thiocolchicoside 4/8 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

12
Aceclofenac 100mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

13

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

14

Diclofenac 50mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

15

Diclofenac 50mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

16

Aceclofenac 100/100 
mg, Paracetamol 
325/325 mg and 

Thiocolchicoside 4/8 
mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

17
Gabapentin  and 

Nortriptyline 
Hydrochloride 

Chronic Peripheral 
Neuropathy Phase-IV 

18

Montelukast 10 mg , 
Levocetirizine 

Dihydrochloride 5 mg 
and Ambroxol SR 75 

mg

Allergic Bronchitis Phase-IV 

19
Pregabalin  75mg and 

Nortriptyline 
Hydrochloride 10 mg 

Neurological pain 
such as in nerve 
injury, diabetic 
neuropathy and 

post-herpetic 
neuralgia

Phase-IV 

20

Pregabalin,  
Nortriptyline 

Hydrochloride  & 
Mecobalamin

Neurological pain 
such as in nerve 
injury, diabetic 
neuropathy and 

post-herpetic 
neuralgia

Phase-IV 

21 Trypsin, Bromelain 
and Rutoside

Traumatic and 
Inflammatory 

conditions
Phase-IV 



22 Trypsin, Bromelain , 
Rutoside & Pancreatin

Traumatic and 
Inflammatory 

conditions
Phase-IV 

23 Trypsin, Bromelain , 
Rutoside and Papain

Traumatic and 
Inflammatory 

conditions
Phase-IV 

24
Trypsin, Bromelain, 

Rutoside and 
Diclofenac 

Traumatic and 
Inflammatory 

conditions
Phase-IV 

25
Trypsin/Chymotrypsin

, Bromelain and 
Rutoside

Traumatic and 
Inflammatory 

conditions
Phase-IV 

26

Trypsin-Chymotrypsin 
(6:1)50,000 AU, 

Diclofenac Potassium 
& Paracetamol 325 mg 

Traumatic and 
Inflammatory 

conditions
Phase-IV 

27

Trypsin-Chymotrypsin 
(6:1) 50,000 AU, 

Aceclofenac& 
Paracetamol 325 mg

Traumatic and 
Inflammatory 

conditions
Phase-IV 

28

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

29

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

30

Diclofenac 50mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

31

Diclofenac Potassium 
50 mg, Paracetamol 

325 mg and 
Serratiopeptidase10 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

32

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

33

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 



34

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

35
Amoxycillin, Potassium 
Clavulanate and lactic 

Acid bacillus 

Diarrhoea and 
opportunistic 

infections
Phase-IV 

36 Cefixime and lactic 
Acid bacillus 

Diarrhoea and 
opportunistic 

infections
Phase-IV 

37

Diclofenac 50mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

38

Diclofenac Potassium 
50 mg, Paracetamol 

325 mg and 
Serratiopeptidase10 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

39 Chlorodiazepoxide and 
Trifluperazine 

Chronic Anxiety & 
Insomnia PMS

40 Diazepam and 
Propranolol 

Chronic Anxiety & 
Insomnia PMS

41 Mifepristone 10 & 25 Uterine Fibroids Phase-III

42

Clomiphene citrate 
100/50/25 mg and 

Ubidecarenon 
50/50/50 mg

Infertility Phase-IV 

43

Montelukast 10 mg , 
Levocetirizine 

Dihydrochloride 5 mg 
and Ambroxol SR 75 

mg

Allergic Bronchitis Phase-IV 

44 Lecithin plus Silymarin 
Non Alcoholic 

Fatty Liver Disease 
(NAFLD)  

PMS

45

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

46

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

47

Diclofenac 50mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 



48

Diclofenac 50mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase10 

mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

49
Clindamycin 1% , 

Nicotinamide 4.0% & 
Allantoin 0.5 % Gel 

Acne Vulgaris Phase-IV 

50

Ambroxol 
Hydrochloride 60mg 

and N-Acetyl L-
cysteine 300mg

Treatment of 
productive cough 

in varied 
respiratory 
disorders 

PMS

51

Paracetamol-
Chlorpheneramine-
Phenylpheniramine 

tablet 

Common cold PMS

52 Digestive Enzymes 
Formulation  

Impaired lipid 
digestion in adults 

with chronic 
pancreatitis

PMS

53

Clindamycin 
Phosphate BP eq. to 
Clindamycin 100 mg 
and Clotrimazole IP 

200 mg  Vaginal 
Suppository

Vulvo-vaginal 
infections 

(Bacterial&Fungal) 
Phase-IV 

54 Amitriptyline and 
Chlordiazepoxide 

Chronic Anxiety 
and Insomnia PMS

55
Clonazepam 0.25 mg 

and Propranolol 
Hydrochloride 20 mg 

Chronic Anxiety 
and Insomnia PMS

56
Gabapentin 400 mg 

and Nortriptyline 
Hydrochloride 10mg

Chronic Peripheral 
Neuropathy Phase IV

57
Pregabalin 75 mg and 

Nortriptyline 
Hydrochloride 10mg 

Diabetic 
neuropathy and 

post-herpetic 
neuralgia

PMS

58
Trypsin, Bromelain, 

Rutoside and 
Diclofenac 

Traumatic and 
Inflammatory 

conditions
Phase IV

59 Trypsin, Bromelain 
and Rutoside 

Traumatic and 
Inflammatory 

conditions
Phase IV

60

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Serratiopeptidase 
10/15 mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 



61

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

62 SNEEZY   Oral 
suspension Common cold PMS

63

Aceclofenac 100mg, 
Paracetamol 325 mg 

and 
Serratiopeptidase15 

mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

64 Drotaverine 80 mg and 
Paracetamol 500 mg 

Irritable bowel 
syndrome [IBS] Phase-IV 

65

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Serratiopeptidase 
15 mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

66 Cefixime and lactic 
Acid bacillus 

Diarrhoea and 
Opportunistic 

Infections
Phase-IV 

67 Drotaverine 80 mg and 
Paracetamol 500 mg

Irritable bowel 
syndrome [IBS] Phase-IV 

68

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

69

Aceclofenac 100mg, 
Paracetamol 325 mg 

and Serratiopeptidase 
10 mg

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

70

Diclofenac 50mg, 
Paracetamol 325 mg 

and Chlorzoxazone 250 
mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

71

Diclofenac 50mg, 
Paracetamol 325mg 

and Serratiopeptidase 
10mg 

Acute Painful 
Musculospastic 

Conditions
Phase-IV 

72

STOMAFIT ORAL 
LIQUID ( Liquor 

Bismuth Ammonium 
Citrate 2.5ml, 

Belladonna Dry Extract 
9mg, Thymol 0.15mg 
and Menthol 0.2 mg )

Gastritis or 
Gastroesophageal 

Reflux Disease 
(GERD)

PMS

73 TUSQ-P   Oral Drops Common cold PMS



74 Drotaverine 80 mg and 
Paracetamol 500 mg Dysmenorrhoea Phase-IV 

75

Glimepiride , 
Metformin 

Hydrochloride and 
Voglibose

Type-2 Diabetic 
mellitus Phase-IV 

76
Pregabalin 75 mg and 

Nortriptyline 
Hydrochloride 10mg 

Nerve Injury, 
Diabetic 

Neuropathy and 
Post-Herpetic 

Neuralgia.

PMS

77 Desvenlafaxine and 
Clonazepam  

Major Depressive 
Disorder PMS

78
Gabapentin 400 mg 

and Nortriptyline 
Hydrochloride 10mg 

Chronic Peripheral 
Neuropathy Phase-IV 

79
Pregabalin 75 mg and 

Nortriptyline 
Hydrochloride 10mg 

Nerve injury, 
diabetic 

neuropathy and 
post-herpetic 

neuralgia

PMS

80
Alprazolam 0.25 mg 

and Propranolol 
Hydrochloride 20 mg 

Acute Anxiety 
Disorder Phase-IV 

81
Domperidone 10 mg 
and Paracetamol 500 

mg 
Acute Migraine Phase-IV 

82 Digestive Enzymes 
Liquid  

Chronic 
pancreatitis PMS

83 Activated Dimethicone 
Drops Infantile Colic PMS

84 DE Liquid Chronic 
pancreatitis PMS

85
Alprazolam  and 

Propranolol 
Hydrochloride

Chronic Anxiety 
and Insomnia PMS

86

Ambroxol 
Hydrochloride 30mg 

and N-Acetyl L-
cysteine 300mg  

Productive Cough 
in varied 

Respiratory 
Disorders 

PMS

87 Doxofyllin 400 mg (SR) 
and Montelukast Bronchial Ashtma PMS

88 Fluoxetine and 
Alprazolam 

Major Depressive 
Disorder PMS

89 Sertaline and Alprazolam Major Depressive 
Disorder PMS

90 Amoxycillin & 
Potassium Clavulanate 

 lower respiratory 
tract infections PMS



91 Sildenafil and 
Dapoxetine Tablet 

Erectile 
Dysfunction & 

premature 
ejaculation

Phase-IV 

92 Fluoxetine and 
Alprazolam  

Major Depressive 
Disorder PMS

93
Clinidipine, 

Olmesartan & 
Chlothalidone 

Essential 
Hypertension Phase-IV 

94 Sildenafil and 
Dapoxetine Tablet 

Erectile 
Dysfunction & 

premature 
ejaculation

Phase-IV 

95

Drotaverine 
Hydrochloride IP 80 

mg and Aceclofenac IP 
100 mg

Colicky pain due to 
smooth muscle 

spasm
PMS

96
Trypsin,  Bromelain , 

Rutoside & 
Harpagoside

Traumatic and 
Inflammatory 

conditions
Phase IV

97 FEBREX PLUS   Oral 
Drops Common cold PMS

98 Febrex plus suspension Common cold PMS

99 FEBREX PLUS SYRUP Common cold PMS

100 FEBREX PLUS TABLET Common cold PMS

101 Gabapentin and 
Nortriptyline Neuropathic Pain Phase IV

102 Acotiamide SR 300mg 

Functional 
Dyspepsia-Post 

Prandial Distress 
Syndrome

Phase III

103 Acebrophylline and N-
Acetyl L-cysteine 

chronic 
obstructive 
pulmonary 

diseases 

PMS

104 Gabapentin and 
Nortriptyline Neuropathic Pain Phase IV

105

Glimepiride , 
Metformin 

Hydrochloride and 
Voglibose

type-2 Diabetic 
mellitus Phase IV

106

Glimepiride 1 mg, 
Metformin 

Hydrochloride 500 mg 
(ER), and Voglibose 0.2 

mg

type-2 Diabetic 
mellitus Phase IV

107 Alogliptin & Metformin 
Hydrochloride

type-2 Diabetic 
mellitus Phase IV



108

Clindamycin 
Phosphate BP eq. to 

Clindamycin and 
Clotrimazole

Vulvo-Vaginal 
Infections( 

Bacterial&Fungal)
Phase IV

109 Gabapentin or 
Nortriptyline Neuropathic Pain Phase IV

110 MINOXIDIL TOPICAL 
LOTION 10% 

Androgenic 
Alopecia Phase-III 


